
tpomag.com
MAY 2015

JOSH WILLISON MADE ALL THE RIGHT MOVES TO  
ADVANCE IN HIS CAREER AND SERVE HIS COMMUNITY
PAGE 28

Builder
Career

How We Do It: 
Quality treatment 

for a Texas brewery
PAGE 24

In My Words: 
Tracking water-loss policies

PAGE 22

Josh Willison
Wastewater Treatment Operator 
Franklin County, Mo. 

Tech Talk: 
The value of 

settleability testing
PAGE 56

ANNUAL
COMPANY
DIRECTORY

PAGE 60





Screw Pumps
 Open Screw Pumps
 Enclosed Screw Pumps

Replacing and upgrading your existing internal lift-type pumps is easier than you think. 
Lakeside’s Type C Screw Pumps offer the ideal and cost-effective “drop in” replacement 
for other, less reliable designs. So if you’re serious about replacing and upgrading, we make 
[...]
PEDAL POWER

Going Green at the Plant 
Forget golf carts and utility vehicles. At the Field’s 
Point Wastewater Treatment Facility in Rhode Island, 
workers are making their rounds at the 23-acre site 
via tricycles. But these aren’t the tricycles of your 
childhood. See how the idea is working, and why 
management hopes the change will save money and 
promote employee wellness. 
Tpomag.com/featured

Visit TPOmag.com and 
sign up for newsletters and  
alerts. You’ll get exclusive content 
delivered right to your inbox, 
and you’ll stay in the loop on 
topics important to you.

Emails & Alerts

C
O

P
Y

R
IG

H
T

 T
O

M
M

Y
 A

R
M

S
T

R
O

N
G



12     TREATMENT PLANT OPERATOR

WHEN THE PHILIPSBURG WATER TREATMENT PLANT 
received its first Partnership for Safe Water Directors Award in 1999, it already 
met combined filter effluent turbidity goals.

Still, the operations staff wanted a better way to analyze individual filter 
turbidity information from the SCADA system. The team developed a report 
that automatically analyzed the data to show the percentage of time individ-
ual filters met the turbidity goal of <0.1 NTU, a requirement for the Part-
nership Presidents Award.

“Our water quality supervisor, Scott Sharp, and our SCADA manager, 
Roger Sandak, developed the report, which calculates the 95th and 99th per-
centile for turbidity,” says Jane Moore, production supervisor. “That gave us 
a better way to accumulate the data so we could show that we were meeting 
the turbidity requirements.”

Source-water turbidity changes from drought and rain used to be a chal-
lenge. The Partnership program changed that. “It made us more equipped 
to handle source-water changes,” says Moore. “We added shutdown param-
eters in the SCADA and alarms that allow operators to troubleshoot prob-
lems before the system automatically shuts down.”

The changes paid off. With consistent individual filter turbidities of less 
than 0.1 NTU, and typically in the range of 0.04 NTU or lower, the plant 
received the Presidents Award in March 2014. It was only the fourth plant 
in the state to do so.

 
ADSORPTION PROCESS

Owned and operated by Pennsylvania American Water, the 2.3 mgd Phil-
ipsburg plant was built in 1988 and serves 20,000 people in the boroughs of 

Philipsburg, Osceola Mills, Chester Hill and Wallaceton, and portions of 
Rush, Morris, Graham, Decatur, Bradford and Boggs townships.

The heart of the system is a Microfloc Trident adsorption clarification 
packaged treatment plant (WesTech Engineering), chosen after a pilot study 
to determine the best treatment option for the new facility.

Other equipment includes four mixed-media filters (WesTech), liquid 
chemical feed pumps (LMI Pumps), Wallace & Tiernan chlorinators (Evo-

Combining

Talents
A PENNSYLVANIA WATER TREATMENT PLANT 
IMPROVES OPERATIONS TO MEET STRINGENT 
TURBIDITY GOALS AND RECEIVES PARTNERSHIP 
FOR SAFE WATER PRESIDENTS AWARD

STORY: Trude Witham
PHOTOGRAPHY: Christopher Weddle

water: PLANT
top performer

‘‘[The Partnership program] made us  

more equipped to handle source-water 

changes. We added shutdown parameters  

in the SCADA and alarms that allow operators 

to troubleshoot problems before the system 

automatically shuts down.”
JANE MOORE

Scott Sharp, water quality supervisor with 
Pennsylvania American Water, performs a 
particle analysis using a microscope 
connected to a Zeta-Meter.

qua Water Technologies), Depolox chlorine analyzers (Evoqua), 1720E tur-
bidimeters (Hach Company), streaming current detector (Milton Roy) and 
actuators (AUMA) on the filter and clarifier flow control valves.

The water source is Cold Stream, a tributary to Moshannon Creek via 
one reservoir, along with a spring and three wells. Raw water is monitored 
for turbidity, treated with chlorine gas and alum, then monitored for pH, 
residual chlorine and streaming current. Treated raw water flows through 

Philipsburg (Pa.) Water Treatment Plant
FOUNDED: | 1881               
POPULATION SERVED: | 20,000 (7,600 metered customers)
SERVICE AREA: | Boroughs of Philipsburg, Osceola Mills, Chester Hill
 and Wallaceton; parts of Rush, Morris, Graham, Decatur,
 Bradford and Boggs townships
SOURCE WATER: | Cold Stream
TREATMENT PROCESS: | Conventional, adsorption clarification
DISTRIBUTION: | 293 miles of pipeline
SYSTEM STORAGE: | 3.8 million gallons
KEY CHALLENGE: | Keep meeting Partnership for Safe Water goals; 
 stay ahead of regulatory changes
WEBSITE: | www.amwater.com
GPS COORDINATES: | Latitude: 40°17’8.44”N; longitude: 76°40’32.99”W



tpomag.com    May 2015   13

WHEN THE PHILIPSBURG WATER TREATMENT PLANT 
received its first Partnership for Safe Water Directors Award in 1999, it already 
met combined filter effluent turbidity goals.

Still, the operations staff wanted a better way to analyze individual filter 
turbidity information from the SCADA system. The team developed a report 
that automatically analyzed the data to show the percentage of time individ-
ual filters met the turbidity goal of <0.1 NTU, a requirement for the Part-
nership Presidents Award.

“Our water quality supervisor, Scott Sharp, and our SCADA manager, 
Roger Sandak, developed the report, which calculates the 95th and 99th per-
centile for turbidity,” says Jane Moore, production supervisor. “That gave us 
a better way to accumulate the data so we could show that we were meeting 
the turbidity requirements.”

Source-water turbidity changes from drought and rain used to be a chal-
lenge. The Partnership program changed that. “It made us more equipped 
to handle source-water changes,” says Moore. “We added shutdown param-
eters in the SCADA and alarms that allow operators to troubleshoot prob-
lems before the system automatically shuts down.”

The changes paid off. With consistent individual filter turbidities of less 
than 0.1 NTU, and typically in the range of 0.04 NTU or lower, the plant 
received the Presidents Award in March 2014. It was only the fourth plant 
in the state to do so.

 
ADSORPTION PROCESS

Owned and operated by Pennsylvania American Water, the 2.3 mgd Phil-
ipsburg plant was built in 1988 and serves 20,000 people in the boroughs of 

Philipsburg, Osceola Mills, Chester Hill and Wallaceton, and portions of 
Rush, Morris, Graham, Decatur, Bradford and Boggs townships.

The heart of the system is a Microfloc Trident adsorption clarification 
packaged treatment plant (WesTech Engineering), chosen after a pilot study 
to determine the best treatment option for the new facility.

Other equipment includes four mixed-media filters (WesTech), liquid 
chemical feed pumps (LMI Pumps), Wallace & Tiernan chlorinators (Evo-

Combining

Talents
A PENNSYLVANIA WATER TREATMENT PLANT 
IMPROVES OPERATIONS TO MEET STRINGENT 
TURBIDITY GOALS AND RECEIVES PARTNERSHIP 
FOR SAFE WATER PRESIDENTS AWARD

STORY: Trude Witham
PHOTOGRAPHY: Christopher Weddle

water: PLANT
top performer

‘‘[The Partnership program] made us  

more equipped to handle source-water 

changes. We added shutdown parameters  

in the SCADA and alarms that allow operators 

to troubleshoot problems before the system 

automatically shuts down.”
JANE MOORE

Scott Sharp, water quality supervisor with 
Pennsylvania American Water, performs a 
particle analysis using a microscope 
connected to a Zeta-Meter.

qua Water Technologies), Depolox chlorine analyzers (Evoqua), 1720E tur-
bidimeters (Hach Company), streaming current detector (Milton Roy) and 
actuators (AUMA) on the filter and clarifier flow control valves.

The water source is Cold Stream, a tributary to Moshannon Creek via 
one reservoir, along with a spring and three wells. Raw water is monitored 
for turbidity, treated with chlorine gas and alum, then monitored for pH, 
residual chlorine and streaming current. Treated raw water flows through 

Philipsburg (Pa.) Water Treatment Plant
FOUNDED: | 1881               
POPULATION SERVED: | 20,000 (7,600 metered customers)
SERVICE AREA: | Boroughs of Philipsburg, Osceola Mills, Chester Hill
 and Wallaceton; parts of Rush, Morris, Graham, Decatur,
 Bradford and Boggs townships
SOURCE WATER: | Cold Stream
TREATMENT PROCESS: | Conventional, adsorption clarification
DISTRIBUTION: | 293 miles of pipeline
SYSTEM STORAGE: | 3.8 million gallons
KEY CHALLENGE: | Keep meeting Partnership for Safe Water goals; 
 stay ahead of regulatory changes
WEBSITE: | www.amwater.com
GPS COORDINATES: | Latitude: 40°17’8.44”N; longitude: 76°40’32.99”W



14     TREATMENT PLANT OPERATOR

The latest addition to the full line of ReliaSource® pump stations, the 8x9 model is as economical as it is dependable. Fully 
customizable and designed to handle heavy solids, it packs all the quality of our larger stations into a smaller footprint, saving 
space and dollars without compromising reliability. Every station component is 100% designed, manufactured, and tested by 
Gorman-Rupp, including your choice of one of four powerful Integrinex control systems. And it’s all backed up by our industry-
leading 60-month warranty. When it comes to a dependable, budget-friendly solution to your sewage pumping needs, the 
ReliaSource 8x9 Above-Ground Lift Station definitely measures up. 

511   © Copyright, The Gorman-Rupp Company, 2015 Gorman-Rupp – Mansfield Division is an ISO 9001:2008 and an ISO 14001:2004 Registered Company

two adsorption clarifiers, which con-
tain 4 feet of buoyant plastic granu-
lar media that traps and removes 
coagulated particles. Contact floc-
culation and clarification occur as 
the coagulated particles move through 
the media.

Clarifier effluent is monitored 
by turbidimeters and flows to the 
mixed-media filters. Combined fil-
ter effluent is treated with chlorine, 
caustic soda, fluoride and corrosion 
inhibitor before flowing to an under-
ground clearwell.

Wastewater from filter backwash 
and clarifier flushes is collected in 
the wastewater clarifier. Settled sol-
ids are pumped to a drying bed, and 
the clarifier supernatant is recycled 
to the head of the plant each day.

 
SMALL TEAM

Three operators and a mainte-
nance/relief operator run the Phil-
ipsburg plant and the chemical-only 
1.5 mgd Penn 5 treatment plant, 
which treats Trout Run well water 
with chlorine, caustic soda, corro-
sion inhibitor and fluoride. Both 
plants feed into the same pressure 

gradient so if one plant shuts down, the other delivers water.
“There is a 1-million-gallon tank in the pressure gradient,” says Moore. 

“When both plants are operating, the excess water fills that tank when demand 
is low, and water from that tank provides water when demand is high. We 
determine what flow rate to set at each plant by the level in the tank.”

Philipsburg operators test for turbidity, pH, chlorine residual, fluoride, 
hardness, alkalinity, chloride, iron, manganese, aluminum, zinc, conductiv-
ity and odor. The Penn 5 plant lab is equipped to analyze process chemicals 
for proper feed calibration; microbiological samples are analyzed at the Phil-
ipsburg lab.

Operators analyze grab samples from the clarifier and filter every day 
and check coliform levels in the reservoir. They also flush the clarifiers and 
filters and fill the day tanks. “They make treatment decisions based on water 
quality and operational issues,” says Moore. “For example, if we know we 
are going to get a lot of rain, we will probably run the plant harder and make 
sure all the tanks in the system are full so we can slow down when the water 
is more difficult to treat.”

Weekly, the operators inspect 
booster pump and pressure relief 
valve stations. They collect all com-
pliance samples in the distribution 
system and handle customer water-
quality inquiries in the field. “Typi-
cally, Scott and I get the service order 
that a customer has a question or 
problem with water quality,” says 
Moore. “One of us talks to the cus-
tomer to understand the problem, 
and then an operator will go out and 

ALLIANCE FOR PROTECTION
As part of its community outreach program, Pennsylvania 

American Water’s Philipsburg treatment plant is a founding 
member of the Central Pennsylvania Source Water Alliance for 
Protection. This coalition of water companies and government 
agencies was formed to protect the watershed in Rush Town-
ship, Centre County.

The group meets monthly to discuss how to educate the public 
on watershed protection. “This includes issues like a new industry 
or highway and potential changes in regulations not directly 
associated with water that we need to monitor, such as coal mining 
or transportation,” says Jane Moore, production supervisor.

Moore often speaks at civic group meetings and luncheons. 
She starts by asking where the group’s drinking water comes 
from and is surprised how many don’t know. “Most don’t even 
think their tap water is safe to drink,” she says. “If I can help the 
public understand how high quality their tap water is and how 
important source-water protection is, I believe they will take 
ownership of keeping their water resources safe.”

The Philipsburg plant gives tours to civic groups, community 
leaders, school districts and Penn State University students and 
faculty. Operators help with the tours. “Dale Warner volunteered 
to handle the tour for the Philipsburg-Osceola Elementary School 
fourth graders this year, and did a really great job,” says Moore. 
“Visitors seem to like to see the clarifier flush, so the operators 
will perform a flush from the control room while I am with the 
tour at the clarifier.”

Dale Warner (left) and Dave 
Wildman, plant operators, with the 
plant’s SCADA system.

Water samples are tested regularly 
for chlorine content.

(continued)



The latest addition to the full line of ReliaSource® pump stations, the 8x9 model is as economical as it is dependable. Fully 
customizable and designed to handle heavy solids, it packs all the quality of our larger stations into a smaller footprint, saving 
space and dollars without compromising reliability. Every station component is 100% designed, manufactured, and tested by 
Gorman-Rupp, including your choice of one of four powerful Integrinex control systems. And it’s all backed up by our industry-
leading 60-month warranty. When it comes to a dependable, budget-friendly solution to your sewage pumping needs, the 
ReliaSource 8x9 Above-Ground Lift Station definitely measures up. 

511   © Copyright, The Gorman-Rupp Company, 2015 Gorman-Rupp – Mansfield Division is an ISO 9001:2008 and an ISO 14001:2004 Registered Company

FREE INFO – SEE ADVERTISER INDEX

two adsorption clarifiers, which con-
tain 4 feet of buoyant plastic granu-
lar media that traps and removes 
coagulated particles. Contact floc-
culation and clarification occur as 
the coagulated particles move through 
the media.

Clarifier effluent is monitored 
by turbidimeters and flows to the 
mixed-media filters. Combined fil-
ter effluent is treated with chlorine, 
caustic soda, fluoride and corrosion 
inhibitor before flowing to an under-
ground clearwell.

Wastewater from filter backwash 
and clarifier flushes is collected in 
the wastewater clarifier. Settled sol-
ids are pumped to a drying bed, and 
the clarifier supernatant is recycled 
to the head of the plant each day.

 
SMALL TEAM

Three operators and a mainte-
nance/relief operator run the Phil-
ipsburg plant and the chemical-only 
1.5 mgd Penn 5 treatment plant, 
which treats Trout Run well water 
with chlorine, caustic soda, corro-
sion inhibitor and fluoride. Both 
plants feed into the same pressure 

gradient so if one plant shuts down, the other delivers water.
“There is a 1-million-gallon tank in the pressure gradient,” says Moore. 

“When both plants are operating, the excess water fills that tank when demand 
is low, and water from that tank provides water when demand is high. We 
determine what flow rate to set at each plant by the level in the tank.”

Philipsburg operators test for turbidity, pH, chlorine residual, fluoride, 
hardness, alkalinity, chloride, iron, manganese, aluminum, zinc, conductiv-
[...]
had six 900 hp and three 350 hp centrifugal blowers 
at the Barceloneta wastewater plant,” notes Chase. 
“That’s a lot of equipment to maintain. That all goes 
away and you have five high-speed turbo blowers in 
their place, and we took a digester offline.”

Honeywell will handle preventive maintenance 
on the new equipment for the life of the contracts, 
and the schedule is aggressive. “Electricity costs are 
high, so you get the benefits back from things like 
diffuser cleaning a lot sooner,” says Chase. “In places 
where power costs are lower, that cleaning schedule 
may be double what we see in Puerto Rico.”

 
CAPITAL VS. O&M

Dave Robinson, Honeywell energy services senior 

marketing manager, adds that many treatment plants have been delaying 
capital expenditures for lack of funds: “We see more and more that they are 
deferring upgrades three or four years. The net effect is to lose all that energy 
savings during that time. They’re spending money on energy when they could 
be putting it into capital improvements instead.”

Ramirez adds that once work at the first six facilities is completed, the 
authority will continue with other projects across its system as it updates its 
strategic plan every two years. “It’s a very holistic approach,” she says. “We’re 
doing a lot, and we’re seeing the results.”

That includes monthly metrics to guide more than 5,000 employees 
through the changes needed to achieve the strategic goals. “Employees say 
it is good that they have clear goals that are achievable,” Ramirez says. “We 
have seen the cultural change. It’s been a very positive experience. Challeng-
ing, but we’re working really hard.”   

 

P
H

O
T

O
S

 C
O

U
R

T
E

S
Y

 O
F 

P
U

E
R

T
O

 R
IC

O
 A

Q
U

E
D

U
C

T
 &

 S
E

W
E

R
 A

U
T

H
O

R
IT

Y

A new centrifuge dewatering system will help  
reduce transportation costs and improve power 
output from the incinerator at the Puerto Nuevo 
wastewater treatment plant. The incinerator uses 
biosolids from three PRASA plants to generate 
electricity for the facility.

Lapeyre Stair... 
We don’t miss a step.
Lapeyre Stair serves all your stair needs quickly and precisely.

In-house detailing and design ensure project accuracy – every time, on time.

Choose from our expanding product line to meet your on-site assembly requirements.

www.lapeyrestair.com

•  Welded Egress Stairs  •  Alternating Tread Stairs  •  Platform Systems  •  Bolt-together Stairs•  Welded Egress Stairs  •  Alternating Tread Stairs  •  Platform Systems  •  Bolt-together Stairs•  Welded Egress Stairs  •  Alternating Tread Stairs  •  Platform Systems  •  Bolt-together Stairs•  Welded Egress Stairs  •  Alternating Tread Stairs  •  Platform Systems  •  Bolt-together Stairs•  Welded Egress Stairs  •  Alternating Tread Stairs  •  Platform Systems  •  Bolt-together Stairs•  Welded Egress Stairs  •  Alternating Tread Stairs  •  Platform Systems  •  Bolt-together Stairs

Accurate and timely advanced stair building technology since 1981. 

Send us your plans or email us at ls.sales@lapeyrestair.com to  
learn how you can experience the ease of working with long-time  

stair building professionals. Or, to immediately consult a  
knowledgeable customer service agent, call 800-535-7631.

FREE INFO – SEE ADVERTISER INDEX

The Puerto Rico Aqueduct & Sewer Authority is the only source of 
water and wastewater services for nearly all of Puerto Rico’s 3.7 mil-
lion people.

With annual electricity costs of $209 million, the government-owned 
utility has plenty of incentive to cut its power bill, second in size only to labor 
costs. One reason for the high bill is the price of energy — 22 cents per kWh, 
more than twice the United States national average. The authority paid 28 
cents before its rates were reduced by an act of the Puerto Rico Legislature.

“Our system is quite complex,” says Lynnette Ramirez, executive direc-
tor of infrastructure. “We have 121 water treatment plants, 52 wastewater 
treatment plants and eight dams — big numbers for an island that is only 
100 miles by 35 miles.” The authority also has nearly 1,500 storage tanks, 
1,800 pump stations and 270 wells, all connected to more than 10,000 miles 
of water mains and aqueducts and 2,000 miles of sewage lines across the 
island’s 3,500 square miles.

In its first year of a new five-year strategic plan to upgrade its entire sys-
tem, PRASA is already seeing success, reducing its annual electric demand 
from 750 million kWh to 720 million. “We have a goal to become more effi-
cient, have excellent operations, focus on sustainability, and reduce electricity 
costs and consumption,” says Ramirez. “We want to be a world-class utility.”

 
MULTIPLE PROJECTS

One company helping is Honeywell, which has 10- to 15-year energy per-
formance contracts at four wastewater plants and two drinking water plants. 
The $53 million in contracts will be funded through guaranteed energy sav-
ings of more than $7.5 million a year, says Pete Chase, a Honeywell engineer. 
He says the work involves “a little bit of everything” as determined by the 
authority and its engineering firm, Arcadis. Work is to be completed in 2015 
and 2016.

At one wastewater treatment plant, the work included replacement of an 
80 mgd influent pump system and bar screens, new blowers for the grit cham-
ber and the addition of a SCADA system. Another facility received new blow-

ers, diffusers, controls and influent 
pumps, and its belt press dewater-
ing system was replaced by a centri-
fuge. Another plant received a new 
aeration system and centrifuge dewa-
tering. All plants received lighting 
improvements and other smaller effi-
ciency projects.

The dewatering upgrades will enhance performance at the Puerto Nuevo 
plant’s biosolids incinerator to meet new limits on mercury emissions. “We’ll 
be burning the material and making steam to generate electricity,” says 
Chase. “We should get about 75 percent of the electrical needs of the plant.”

The incinerator burns solids from three wastewater treatment plants; 
reducing water content increases electrical generation while saving on 
transportation. Honeywell adapted technologies from the mining industry 
to help make the project affordable — less than half of what the authority 
had budgeted.

Two drinking water plants, each more than 100 mgd, are receiving new 
pumps, and one will have a major electrical upgrade to support synchronous 
bypass controls. “It has one variable-frequency drive that can be applied to 
any one of the five pumps,” says Chase. “VFDs are expensive, so we have the 
redundancy of five pumps and only have to buy one VFD. We have the cost 

SUSTAINABLE
OPERATIONS

Far and Wide
PUERTO RICO’S GOVERNMENT-OWNED 
UTILITY TAKES ON A MASSIVE PROGRAM 
TO UPDATE FACILITIES, ENHANCE ENERGY 
EFFICIENCY AND IMPROVE PERFORMANCE

By Doug Day

P
H

O
T

O
S

 C
O

U
R

T
E

S
Y

 O
F 

P
U

E
R

T
O

 R
IC

O
 A

Q
U

E
D

U
C

T
 &

 S
E

W
E

R
 A

U
T

H
O

R
IT

Y

ABOVE: Workers install a new aeration 
diffuser (Environmental Dynamics 
International) as part of an update to 
one of the four PRASA wastewater 
plants covered by energy perfor-
mance contracts with Honeywell. 
RIGHT: New wastewater pumps 
(Flygt) installed across the PRASA 
wastewater treatment plants include 
this 2,000 hp, 100 mgd pump.

‘‘We have a goal to become more efficient,  

have excellent operations, focus on sustainability, 

and reduce electricity costs and consumption.  

We want to be a world-class utility.”
LYNNETTE RAMIREZ



42     TREATMENT PLANT OPERATOR

wastewater: AGENCY
top performer

The Hollywood Road Wastewater Treatment Plant team includes, front row, from left: 
Stephen Greenlee, Weldon O’Dell, James Farmer, Kirk Paulhamus, Francis Living, 
Randall Highsmith, Jesus Diaz and Steve Conley; back row: Shane Bramblett, David 
Westmoreland, Robert Salazar, Charles Moreno, Jorge Vasquez, Michelle Bates and 
Mike Followill.

NO ONE CAN SAY THAT HIGH-TECH INSTRUMENTS 
are responsible for the award-winning performance of the two clean-water 
plants in Amarillo, Texas.

The 50 team members at the city’s River Road and Hollywood Road 
plants rely on their knowledge, their observations and manual adjustments 
to keep the facilities producing top-quality effluent.

Operators do rounds every two 
hours, monitoring key parameters 
like dissolved oxygen, chlorine con-
tent and total solids. They take grab 
samples and run laboratory analy-
ses themselves, an approach that 
helps teach staffers the ins and outs 
of the entire treatment process, 
according to Jim Stover, wastewater 
treatment superintendent.

A software package (AllMax) 
helps both plant teams manage pre-
ventive maintenance, tracking work 
orders, repairs and work history on 
all processes, including parts and 
labor. Other than that, it’s operators’ 
skills that keep the activated sludge 
processes in constant balance and 
win Platinum Awards for perfect 
compliance year after year from the 
National Association of Clean Water 
Agencies.

The operators’ long years of expe-
rience are both a blessing and a con-
cern: The city’s workforce is aging, 
and replacing them as they retire 
will be a significant challenge, notes 
Stover, who is responsible for both 
plants. “Nobody grew up wanting to 

be a wastewater treatment operator,” he says. “We all wanted to be president, 
or a lawyer, or a doctor.”

 
SIMILAR PROCESSES 

Both River Road (16 mgd design) and Hollywood Road (12 mgd) use con-
ventional activated sludge treatment, preceded by bar screens, grit chambers 
and primary clarifiers, and followed by gravity media filtration. 

At River Road, the two bar screens have motorized cog mechanisms that 
remove screenings and dump them to a conveyor. Two Detritor grit pumps 
(Ovivo) move grit to a Krebs cyclone separator (FLSmidth). Wastewater flows 
on to a set of four circular primary tanks, two 80 feet and two 70 feet in 
diameter. The secondary system consists of five rectangular aeration basins, 
each with fine-bubble aerators (Sanitaire – a Xylem Brand) fed by Roots 
blowers (GE Energy). The water is decanted in six 80-foot-diameter second-
ary clarifiers.

Excellence
TEAMS AT AMARILLO’S TWO CLEAN-WATER PLANTS ACHIEVE PLATINUM-QUALITY  
PERFORMANCE BY APPLYING MANUAL METHODS INSTEAD OF RELYING ON AUTOMATION

STORY: Jim Force
PHOTOGRAPHY: Shaie Williams

Handmade

City of Amarillo (Texas)   
Wastewater Treatment Plants
BUILT: | River Road plant 1926, latest upgrade 1983; Hollywood Road 
 plant 1963, latest upgrade 1992
POPULATION SERVED: | 196,000   
DESIGN FLOWS: | River Road, 16 mgd; Hollywood Road, 12 mgd
TREATMENT LEVEL: | Tertiary
TREATMENT PROCESS: | Both plants, activated sludge
RECEIVING WATER: | River Road to local power plants, Hollywood Road to
 Upper Prairie Dog Town Fork, Red River    
BIOSOLIDS: | River Road land-applied, Hollywood Road landfilled                
STAFF: | 25 at each plant            
ANNUAL BUDGET: | $7.5 million (operations)        
WEBSITE: | www.amarillo.gov
GPS COORDINATES: | River Road - Latitude: 35°20’1.95”N,
 Longitude: 101°48’11.91”W; 
 Hollywood Road - Latitude: 35°15’54.83”N, 
 Longitude: 101°52’17.33”W



tpomag.com    May 2015   43

wastewater: AGENCY
top performer

The Hollywood Road Wastewater Treatment Plant team includes, front row, from left: 
Stephen Greenlee, Weldon O’Dell, James Farmer, Kirk Paulhamus, Francis Living, 
Randall Highsmith, Jesus Diaz and Steve Conley; back row: Shane Bramblett, David 
Westmoreland, Robert Salazar, Charles Moreno, Jorge Vasquez, Michelle Bates and 
Mike Followill.

NO ONE CAN SAY THAT HIGH-TECH INSTRUMENTS 
are responsible for the award-winning performance of the two clean-water 
plants in Amarillo, Texas.

The 50 team members at the city’s River Road and Hollywood Road 
plants rely on their knowledge, their observations and manual adjustments 
to keep the facilities producing top-quality effluent.

Operators do rounds every two 
hours, monitoring key parameters 
like dissolved oxygen, chlorine con-
tent and total solids. They take grab 
samples and run laboratory analy-
ses themselves, an approach that 
helps teach staffers the ins and outs 
of the entire treatment process, 
according to Jim Stover, wastewater 
treatment superintendent.

A software package (AllMax) 
helps both plant teams manage pre-
ventive maintenance, tracking work 
orders, repairs and work history on 
all processes, including parts and 
labor. Other than that, it’s operators’ 
skills that keep the activated sludge 
processes in constant balance and 
win Platinum Awards for perfect 
compliance year after year from the 
National Association of Clean Water 
Agencies.

The operators’ long years of expe-
rience are both a blessing and a con-
cern: The city’s workforce is aging, 
and replacing them as they retire 
will be a significant challenge, notes 
Stover, who is responsible for both 
plants. “Nobody grew up wanting to 

be a wastewater treatment operator,” he says. “We all wanted to be president, 
or a lawyer, or a doctor.”

 
SIMILAR PROCESSES 

Both River Road (16 mgd design) and Hollywood Road (12 mgd) use con-
ventional activated sludge treatment, preceded by bar screens, grit chambers 
and primary clarifiers, and followed by gravity media filtration. 

At River Road, the two bar screens have motorized cog mechanisms that 
remove screenings and dump them to a conveyor. Two Detritor grit pumps 
(Ovivo) move grit to a Krebs cyclone separator (FLSmidth). Wastewater flows 
on to a set of four circular primary tanks, two 80 feet and two 70 feet in 
diameter. The secondary system consists of five rectangular aeration basins, 
each with fine-bubble aerators (Sanitaire – a Xylem Brand) fed by Roots 
blowers (GE Energy). The water is decanted in six 80-foot-diameter second-
ary clarifiers.

Excellence
TEAMS AT AMARILLO’S TWO CLEAN-WATER PLANTS ACHIEVE PLATINUM-QUALITY  
PERFORMANCE BY APPLYING MANUAL METHODS INSTEAD OF RELYING ON AUTOMATION

STORY: Jim Force
PHOTOGRAPHY: Shaie Williams

Handmade

City of Amarillo (Texas)   
Wastewater Treatment Plants
BUILT: | River Road plant 1926, latest upgrade 1983; Hollywood Road 
 plant 1963, latest upgrade 1992
POPULATION SERVED: | 196,000   
DESIGN FLOWS: | River Road, 16 mgd; Hollywood Road, 12 mgd
TREATMENT LEVEL: | Tertiary
TREATMENT PROCESS: | Both plants, activated sludge
RECEIVING WATER: | River Road to local power plants, Hollywood Road to
 Upper Prairie Dog Town Fork, Red River    
BIOSOLIDS: | River Road land-applied, Hollywood Road landfilled                
STAFF: | 25 at each plant            
ANNUAL BUDGET: | $7.5 million (operations)        
WEBSITE: | www.amarillo.gov
GPS COORDINATES: | River Road - Latitude: 35°20’1.95”N,
 Longitude: 101°48’11.91”W; 
 Hollywood Road - Latitude: 35°15’54.83”N, 
 Longitude: 101°52’17.33”W



44     TREATMENT PLANT OPERATOR

Effluent is disinfected with gaseous chlorine, dechlorinated with sulfur 
dioxide (Evoqua Water Technologies) and routed to a reservoir. From there, 
the water is pumped to the Xcel Energy Nichols Power Station, where it is 
treated further and used for cooling water makeup.

Effluent is discharged to the receiving stream (East Amarillo Creek) only 
for biomonitoring. When that occurs, the effluent passes through a multi-
media gravity filter (Infilco Degremont) before chlorination-dechlorination.

At Hollywood Road, preliminary and primary treatment are the same 
as at River Road. The secondary system includes six rectangular aeration 
basins with fine-bubble diffusers, followed by clarifiers, a traveling bridge 
tertiary filter (Aqua-Aerobic Systems) and a Capital Controls chlorination-
dechlorination system (Severn Trent Services). The plant discharges to trib-
utaries of the Red River and to Tanglewood Lake. The primary clarifier 
outfalls are covered to contain odors. Kirk Paulhamus, assistant superinten-
dent and plant manager of Hollywood Road, says his staff never uses a bleach-
based odor control system because odors are simply not an issue. 